

Lampiran 2. Hasil Pengujian Daya Serap Air

PAVING BLOCK	BERAT BASAH	BERAT KERING	DAYA SERAP AIR	RATA-RATA DAYA SERAP AIR
PLASTIK 0%	2411	2233	7.97%	9.95%
	2405	2191	9.77%	
	2391	2135	11.99%	
	2330	2107	10.58%	
	2405	2198	9.42%	
PLASTIK 0.3%	2433	2230	9.10%	9.15%
	2358	2170	8.66%	
	2326	2110	10.24%	
	2412	2205	9.39%	
	2331	2151	8.37%	
PLASTIK 0.4%	2381	2200	8.23%	8.33%
	2386	2270	5.11%	
	2435	2210	10.18%	
	2375	2112	12.45%	
	2405	2276	5.67%	
PLASTIK 0.5%	2420	2275	6.37%	8.97%
	2390	2135	11.94%	
	2376	2115	12.34%	
	2411	2232	8.02%	
	2325	2190	6.16%	
PLASTIK 0.6%	2428	2248	8.01%	9.43%
	2447	2215	10.47%	
	2453	2280	7.59%	
	2497	2290	9.04%	
	2419	2159	12.04%	